RIV810
BO3AYLLUHbIA 3AKNENOYHUK OT M6 A0 M10 ¢ K-om M8 u atonMmoBoit PE3bEOV UNC UNF
AIR INSERTS ToOL FROM M6 TO0 M10 WiTH Kit M8 AND UNC UNF INCHES

233

D

o)

Riv810_Kopa 4197100

TEXHUYECKUE OAHHbIE
TECHNICAL DATA

O6nacTb NnpUMeHeHus [na raeyHbix 3aknenok ot M6 go M10 ana Bcex matepranos

Capacity: n aronm. pesbboit UNC UNF
rivet nuts from M6 to M10 in all materials and UNC UNF
inches

Jlonyckaemas CKOpoCTb 500 06./MUH.

Free Speed

MotpebneHue Bo3ayxa B LMKA Npu 6 Hap 9.9 MMTpOB

Air consumption per cycle at 6 bar

Pabouee naBneHue Bo3ayxa 6.2 6ap

Air working pressure

Bec (6e3 komnaeKkTa/Hacaaku) 1275 kr.

Weight (without kit)

B)'(op,Hoe OTBEPCTME ANIA BO3AYXA 1/4” NPT/PT (Pe3bba KoHMuecKas AjoiimoBas ¢ yraom npoduna 60°)

Air Inlet

Pasmep wnaHra (@ sHyTp.) 3/8” (9.5Mm.)

Hose Size (1.D.) ) '

Anuna 233 MMm.

Length

YpoBeHb Wwyma 95 B(A)

Noise level

Bce AtolimoBble KOMM/EeKTbl NocTasnaoTca ¢ BUHTamu UNC (c pe3bboii KpynHbIM Warom).
KomnoHeHTbl kKomniektoB UNC B3anmo3sameHsAaembl BUHTamu UNF (c pe3bboii Menknum Lwarom).
UNF BUHT moXeT 6bITb 3ameHeH BuHTOoM UNC, no 3anpocy AO0CTYNHOCTM, Ha BbIBOp NoKynaTtens.
All inch-kits comes with UNC screws.

UNC kits in inches are interchangeable with UNF screws.

UNF screw can be replaced with UNC screw, asking for availability, or at customer free choice.
3anacHble yactu gaa Rivsert

Spare parts for Rivsert
@ 3aknenku Komnnekt/Kit Kop komnnekrta Kopg, BuHTa
M6 810/06 4218100 21910GR
M8 810/08 4218200 23709GR
M10 810/10 4197800 21930GR
5/16-18 UNC | 810/5/16-18 5387400 53923GR

Rivit S.r.l. - Via Marconi, 20 — Loc. Ponte Rizzoli
40064 Ozzano dell’Emilia Bologna
Tel. 051-41.711.11 Fax. 051-41.71129 www.rivit.it - rivit@rivit.it



RIV810

BO3AYLLUHbIA 3AKNENOYHUK OT M6 A0 M10 ¢ K-om M8 u atonMmoBoit PE3bEOV UNC UNF
AIR INSERTS ToOL FROM M6 TO0 M10 WiTH Kit M8 AND UNC UNF INCHES

3AMNACHbIE YACTU/ SPARE PARTS

OB. K-Bo OMNUCAHME Os. K-Bo OMNUCAHME

REF. Qry DESCRIPTION REF. Qry DESCRIPTION

1L. 1 JIEBASI YACTb KOPNYCA/ HouSING-L 31. 1 3AOHSS NNACTUHA/ END PLATE

1R. 1 MPABAS YACTb KOPIMYCA [/ Housing-R 32. 1 UnnuHar/ CyLINDER

1A. 1 MATEPUAN TNYWWTENS MUFFLER MATERIAL 33. 5 JIoNACTb POTOPA/ ROTOR BLADE

1B. 1 MATEPVAN MNYLUUTENS | MUFFLER MATERIAL 34, 1 Potor/ RoTor

3. 1 BUHT/ Screw 35. 1 MEPEAHAN NNACTUHA/ FRONT PLATE

4A. 4 BUHT/ Screw 36. 1 LLAPUKONOAWWNHWK [ BALL BEARING

4B. 5 PEMYIIMPYIOLLASI FTAVKA/ THROTTLE LEVER NUT 37. 2 MNAHETAPHAS LLECTEPHS / PLANET GEAR

5. 2 KoPnyc KNANAHA/ VALVE BoDy 38. 1 TMNAHETAPHbI KAPKAC/ PLANET CAGE

6. 2 BbINYCKHOW KNANAH/ BLEEDING VALVE 39. 1 Kopnyc/ Housing

7. 4 LLARBA/ WASHER 40. 1 LLIAPVKOMOAWWIHWK/ BALL BEARING

8. 4 MY®TA (HWKHSS)/ SOCKET (LOWER) 41. 1 BHYTPEHHASA LIECTEPHS/ INTERNAL GEAR

9. 4 KPblLKA/CaP 42. 1 BTYNKA/ BUSHING

10. 1 LLNAHr BO34. 2X4XL:48/ 2x4xL .48 AIr HOSE-S 43, 2 LUnnnbKA/ Piv

11. 1 LUNAHr BO34. 2X4XL:79/ 2x4xL.: 79 AIR HOSE-L 44, 2 MNAHETAPHbIA KAPKAC/ PLANET CAGE

12. 1 Knanar/ VaLve 45. 1 MNAHETAPHbIA KAPKAC/ PLANET CAGE

13. 4 YNnoTH. konbuo/ O-RinG 46. 1 LLIAPYKOMOAWWIHWK/ BALL BEARING

14. 2 MAPOBOWI KNANAH/ VALVE STEAM 48. 1 LUnnnbKA/ Piv

15. 6 YNnoTH. konblo /O-RING 49, 1 MNATPOH/ Q-CHANG CLAMP

16. 5 YnnoTH. konbuo /O-RinG 50. 1 CTANbHOW WAPWK/ STEEL BALL

17. 5 BXOAHAS 3ATNYWKA/INLET PLUG 51. 1 MNATPOH/ Q-CHANG CLAMP

18. 2 COEAVHWHTENb LWNAHIA S/ HosE CONNECTOR S 52. 1 MPYXXWHA/ SPRING

19. 2 YnnoTH. konbuo /O-RInNG 53. 1 RONDELLA/ WASHER

21. 2 LLNAHr Bo34. 6x8XL:130/6x8xL 130 AIr Hose 54, 1 Konblo/RinvG

22. 2 COEAVNHWHTENb LWNAHIA Y/ HosE CONNECTOR Y 55. 1 MPYXXVHA/ SPRING

23. 1 KYPOK IPOCCENbHbIA/ BUTTERFLY TRIGGER 56. 1 LLIECTUrPAHHAS BUTA M8/ HExAGon Bir M8

26. 1 CTOMOPHAS TAKA/ Lock NuT 57. 1 bont M8/ BoL.T M8

27. 1 Kopnyc MOTOPA/ MOTOR HOUSING 59. 1 LLIAVBA/ WASHER

28. 1 LLINMABKA NPYXXWHbI/ SPRING Piv 60. 1 YNOPHbIN NOAWMWMHNK/ THRUST BEARING
NTB1024

29. 1 LLIAPUKONOALUNMHNK/ BALL BEARING 61. 1 Boex/ Nut Anvvie M8

Rivit S.r.l. - Via Marconi, 20 — Loc. Ponte Rizzoli
40064 Ozzano dell’Emilia Bologna
Tel. 051-41.711.11 Fax. 051-41.71129 www.rivit.it - rivit@rivit.it




